5 EXHAUST

P
PART E
GROUP PART MAME and DESCRIPTION ST MODELS I.E

5,000 - EXHAUST MANIFOLD

Manifold t‘ith 1l 5}’8. Exhaust Hﬂ Etﬂd}---pctanaitai-- 21!121‘? # 5}45 1

Manifold {'ith. 1 TFJB“ mt Pip stnd}'liii...iiiiill‘ 215093 5!&2 ﬁ Shs 1.
Et-ud (tﬂ El“k)....||.|..tt-.-.litlltl-t---llnrl--irllt#n-it Eﬁﬁu ﬂlg 51‘5 9
Stﬂd cm’ h“)iiqiil-il-tlli-t-4¢i-liili---it-ll'l'llll-|""‘“ 2%739 Ehz 5h5 1
Etud (ﬂﬂn“r}...a.‘-...‘---qgt-ttatl-o-iiiiiioiitlonii zmz‘B g'lz Shs 1
Botalner,cocosscsssssssarssssssssssssssssnssssnsassnn 2”'3352 5}42 5h5 3
Fllt'uhar (mﬂ-).q1..-.-|4-iltiirif&ihi-tvl-liiiiiiiiv 2%652 942 5’45 2
Flatwasharesscsssisveasscsssnssssnssssssssssssssnnnns 200315 5’42 51l5 1
mt.ji'."‘."..."."-...'"-fl'i‘.-.f‘."-.""'l"". m?a 51].2 ﬂs u

Gasket {tﬂ m)iriiii-t'¢lii""i'lIi#*‘"““""""' 200279 5112 5-“-5 1

Gasket {tﬁ Intake Hanifnld]-.--unu------n-nnu-u 21]4121 5]42 945 1

uﬂiﬂt‘ B.t!.'on.-q|..;1.1.-...-..tott||o----11t--tti-!-i-iii-i 2151& 5’42 51[5 1
Consists of:

1 = 200279 Gasket, Exhaust and Intake Manifold to
Block

1l - 201852 Gasket, Manifold to Exhaust Pipe

1 - 203355 Gasket, Carb. to Intaks Manifold (Dual
Manifold)

1 - 200437 Gasket, Carb, to Intake Manifold (Single
Manifold)

5.040 - EXHAUST PIFE

NOTE: For Hydra-Matic Parts see Hydra-Matic Parts List}

Piw {'.ith 3}“3' Flmgﬂ]..,..-q iiiiiiiiiiiiiiiiiiii RN 20?511 # 51[5 1
Stud, 7/16"=1 x 1 5/8"cscctssercenscncncsnces 201865 | * # Shs |2
Hﬂt’ Tﬂﬁ'-ul H:.-itq.tilitvt!vtiif!liti! llllllllll 2{5&52 ﬁ Shs 2

Gaskat {Etrﬂﬂlhﬂﬂtﬁﬂ}-atf«rlll!----i-til-!- """"" LA LR 2'}1852 # 5145 1l

Pipﬂ {‘lith 5!&' Flanga}..u.uuuuu ----------- L EE R 21609!‘ 5]42 ﬁ 5‘45 1
S‘buﬂ., T “-lhxl 7;&“ ----- R R T R R 216095 5‘-'-2 #51‘5 2
Iutc, T “—nl Hx....... .......... T Y s ] TEEIEEER] - 201352 511-2 #5&5 2

Gaakat {s“amstﬂ'}-itiiil!liiiiii'i‘ff iiiiiiiiiiiiii 2160% %E # 5&5 1

5.050 - EXHAUST PIPE HANGER

NOTE: For Hydra-Matic Parts see Hydra-Matic Parts List.

Eangur...............,.”...u ---------- Saassns s aneeRd 26?512 5112 Shs 1
Bﬂlt’. 5"(]£*—13|....."'q’¢..---l. ---------- [EEERE Y ' EERN G“"lzzm?. 5&2 51‘5 l
Lockwasher, 5}"16* Exte Tootheosescsonesnncnnnsncannas GM-138485 542 545 1

clm"qp."'-.“-"-‘ --------- T L R SRR [ EE TN 2«”‘35 51‘2 5-'45 1
Bolt, 5/16%-18 x 1 1/2" Hxo Hde..eoeseosrssasacsces .o GM=122040| 542 chs |1
Lockwasher 5 " Mad,.isesssssscsnssnsssssaccscssesss GH=1202 51[.2 51[5 1l
¥ut, gﬁlﬁ':lﬁfllii, AR DR : Gu-lzuagrg Sh2  Gys |1

5.055 - EXHAUST MUFFLER

Iﬂ.fflll‘...;;p.p..-. ----- T EENE RN NN RN LR N NN NN 2]1'.2&9 51].2 5«!15 1

ﬂlﬂﬂp, Exhaust HP to Muffler....... brsssashbehraaba b Eﬂ&ﬂ;l 5}4.2 5.'45 1

18




EXHAUST )
PART E
GROUP PART NAME and DESCRIPTION T MODELS IE
5.055 - EXHAUST MUFFIER (CONT'D.)
TACKNEShaTy E/16™ Moy .renssennsoconsnasesconsssoness Gu-120214 | su2  sks |2
Nuty 5/16218 HXeoreenserenss it I < T e GM-120376 | Bh2  eus |2
|54070 - TAIL PIFE
PlpBc..casssssosssinssssns P sessse SO0 214250 | sh2 545 |1
cla.mp (tpﬂ H.lfflﬂl.':l. --------------- R N N R R R NN 2%851 9‘2 5}.[5 1
Iﬂ@hﬂﬂhﬂr, 5’15" Mad, ..csasamessess trssbsssnaranian . EI-].Z‘D‘E]J& 511.2 51[.5 2
Nut, 5/16"-18 Hx...... ey B T LYY GM-120376 | 542 545 |2
5.075 - TAIL PIFE SUPFORT (AT FRAME X-MEMBER)
Support (incle Straps)...cieeees 505000000 S0 COGI0000T . 214251 | sh2  shs |1
Rainforcamant (Strﬂp to FrMJ -------- T T T Ry EETSJ:F 5].[2 51'[5 1
Bult, 5;16“-13 x ?!E. Hxe Hdaceososns Y Iy sabnnn Gl-lEUEEF 51-]-2 5!45 2
I.o:klash&r, 5‘!"’16“ Ext. Toothe.sesas FERE s s basaasea GE-IBBI;E,S 51.[2 5&5 2
N'u.t' 5}’15'—1‘5 HXesvatensnisssstnsnnssssssssinnannssns Gu—lz'ﬂi'fﬁ 5]42 Sh.s 2
ﬂlamp, Tail Pi (tﬂ Euppnrt}. -------------- s deadEnu S 2]1{.252 51].2 Shs 1
Bﬂlt-’. 5}"15'.-13 x ?fﬂ' Hx, Hd.. oo svssssssssnsnsssyss| GM=120229 51'12 SLIS 1
Lockwasher, 5/16" Exte ToOthu..sesssccsscsasoscnss .os|GM=138485| Sh2  SLS |1
m' 5!15“-13 h-..--q-.+-q-p+tr ------------------ “w Gu-lzua?& 51‘2 51t5 -1-
5.080 - TAIL FIFE REAR
Glﬂmpﬂndstr&p {tﬁ Tail Fim‘).;.11.9144-.4.4--4414-11111 21]4253 51.[2 Ehs 1
Bolt, 5/167-18 x 1 1/2" Hx, Hdeceeseosocnrcccsicaccnn GM=122040| sh2 chs |1
Lockwagher, 5/16™ Ext, Toothe...eceeossesssasses .| GM=-138485| sL2 ehs |1
Hut!’, 5;16“ Ext.. rﬂﬂ'tlh.ibii-il4lltll-llli-rlill-ll!-iiiiii-i- ij?& SII,E 51],5 1
Plata {Strﬂ- ta Frﬂ.m e T R AT R Y 20?52& 5}12 Shs 1
mlt-’. Efﬁ 'l'a:l“ Hx- Hﬂ.ititl"'lIttt'tll‘l‘liili'l GHEE'D].T 51[,2 5h5 .1.
Immﬂhﬂr’ 5!16" Ex'tl' Tﬂnthgt-qa Y Y S R s ) GH—].EE‘.LBS E}E 51‘5 1.
Hu..tr’ 5}"1.6'“1& Hx.-.."iil-liiitlllﬂfll!lﬂ!‘!lﬂl‘lﬂ!Il-If!‘!'l Gwﬂj?ﬁ‘ 5&2 5115 1.
mflﬂﬂt\ﬂr (Hﬂuﬂﬂ w]-.---n-o;-------rl#--t--l--tl-lli-rill 2‘“&?3? 5&2 5].[5 1-
NOTES
19




	kwpm820018.jpg
	kwpm820019.jpg

